SATBEPJIKEHO
Haxa3s MinicTepcrsa oxoponn
310poB’s YKpaiun

7 0 ZoroN A000
Pecerpaniiine nocsiquenns
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Ilepexnan ykpaiHCHKOIO MOBOK, aBTEHTHYHICTD SKOIO MiATBEp/UKeHa 3asBHHKOM a0o iioro
YIIOBHOBXXEHOIO 0CO00I0, IHCTPYKUII PO 3aCTOCYBaHHS MKapchKoro 3acoly abo indopmartii
TIpO 3aCTOCYBaHHs JIKapCHKOTO 3acoy, 3aTBEPIKEHOI BimNOBimHO JI0 HOPMATHBHHX BHMOT
Kpainu 3asBHuKa/BupobHuka abo KpaiHu, PeryJsTOpHHH OpraH sKoi KEPYETBCS BUCOKHUMH
CTaH/apTaMM SKOCT, IO BiJINOBIZAIOTH CTaHJapTaM, pexkomeniosanuM BOO3, ta/abo 3rigno 3
PE3yNbTaTaAMH KIIHIYHEX BHIPOOYBAHB, 3aCBiTUEHMil MAMHCOM VIIOBHOBAXKEHOI OCOOH, 110
BHCTYIIA€ Bijl iMeHi 3asiBHuKa. (JINCTOK-BRIATHIL: indopmanist s namienra).

Makiteone ®apmacerorukanc Jdimiren, Inpis

3asiBunK, kpaina: Macleods Pharmaceuticals Limited, India

. Maxkueonc ®apmacsorukanc Jimiren, Inis
Bupo6nuk, kpaina: Macleods Pharmaceuticals Limited, India

Huxaocepun Kancyan ®.CIIA 125 mr
Cycloserine Capsules USP 125 mg
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Lnknocepun Kancynu 125 mr Yactnna 3 WHOPAR JhoTnii 2019
(Makneonc @apmacetotukanc Jlimitren), (38iT BOO3 3 ouinky npenapary)
TB330

PEKOMEH/IOBAHUH MTPEKBAJII®IKALIICIO BOO3

JUCTOK-BKJIAIAII: IH®OPMAIILS AJISI TTALIIEHTA
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(Makneone @apmackiotukanc Jlimiten), (3BiT BOO3 3 owuinku npenapary)
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JUCTOK-BKJIAANII 1JI5 MAHIEHTA: IHOOPMAIILISA JIJIS1 KOPUCTYBAUA

Muktocepun kancynu mo 125 mr*
[{uxnocepuH

Ilepm HiK MOYAaTH 32CTOCYBAHHS LOT0 NPENAPATY, YBAKHO NPOYUTANTE BECh JIHCTOK-
BKJIA/IHII, OCKLUILKH BiH MiCTHTH BaK/INBY /I8 Bac iHpopmairo
- 30epiraiite et 1ucToK-BKIAAMII. MOXKIHBO, BaM 3HAI00HTHCS IPOYHTATH HOr0 3HOBY.
- JSlxkuo y Bac BUHMKIM MOJATKOBI IHUTAHHA, 3BEPHITBCS [0 CHELialicTa, IO Haaac
Me/IMYHI TTOCTYTH.
- lleii mpenapar npusHadeHo TuibkH BaM. He nepeaapaiite ioro inmumm ocodam. Ile moxe
3aBJATH IM IOKOJIM, HABITh SKIIO IXHI CHMIITOMH TaKl K, K 1 BaIlll.
- Slkmo y Bac BUHHMKIH Oyab-siki moOIYHI peakxiii, 3BepHITLCs 10 CBOTO CHelianicra, 1o
Hajae Meauul nociyru. lle crocyerbes Oy/b-sIKHX MOXKIMBHAX HOOIYHHX peaxifii, He
[Iepe/YeHUX Y LbOMY JINCTKY-BKJIa IHIII.

Indopmanis v uboMy JHCTKY-BKJIA/IHILI
1. Illo npexacrarisie coboro mpemapatr [lukmocepun Kamcymu 125 Mr 1 ams goro Bib
3aCTOCOBYETHCS.
IIlo noTpibHO 3HATH Nepe] 3acTocyBanHaM npenapary Luknocepun Kancynm 125 mr.
SIx 3acrocoByeThest npenapat [{uknocepun Kancymm 125 mr.
Mosxnusi mo6iuHI peakrii.
Sk 30epiratu npenapar Iukinocepun Kancymu 125 mr.
BmicT ynakoBku Ta iHmma indopmaris.
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1. IO IPEACTABJIAE€ COBOIO ITPENAPAT IHUKJIOCEPUH KAIICYJIHA 125 MI' 1
JJIS1 HOT'O BIH 3ACTOCOBYETBCHL.

Iuxnocepun Kancynu 125 Mr 3acTocoByroTs U1s miKyBaHHsS TyOepkynbo3y (TB), Bukaukanoro
OaxtepisMu Mycobacterium tuberculosis. TlpenapaT cig 3aBkIH 3aCTOCOBYBATH DPAa3oM 3
IHIIAMHE JIiKapchKHMHM 3acobamu juist ikyBauss TB. [{uknocepu, filoua pe4oBHHaA IIpernapary
Iuknocepun kancynu no 125 Mr, BITHOCHTEHCS 10 TPYIH NPENnaparis I1ij1 Ha3B0KX aHTHOIOTHKH.

Jlns nosHOro oxyxaHHs Bin Tybepkysnsosy (TB), Bam ciig mponoBKyBaTtd npuitMaTH
TiKapchKuMi 3acib MPOTAroM ychoro Kypcey JIKyBaHHS, HaBITh SKIIO BH II04yBacTech kpamle. Lle
JIy)Ke BaKIHBO. TaKkoxk qyxe BadKTHBO He NMPOMYCKATH KOIHOI JT03H.

2. MO IIOTPIBHO 3HATHU IIEPE]]I 3ACTOCYBAHHSM IIPEIIAPATY
IHNKJIOCEPHH KAIICYJIA 125 MT.
He 3acrocoByiite npenapar [{uxnocepun Kancynu 125 Mr y Takux BUIaaKax:

-y Bac cnocrepiraetees anepris 10 mukiaocepusy abo iHIIMX KOMIIOHEHTIB JIIKAPCHKOTO
saco0y Huxnocepun Kancymu 125 mr (mms. posmin 6. Ckianosi ynakoBku Ta iHIna
iHdopmaris);

-y Bac nasBH1 cyoMu (enizerncis) B anaMHe3i;

-y Bac nasBui ncuxiuni posnamu (Taxi sk, genpecis abo TPHBOKHICTS);

- Bu perynsipHo BKHBa€eTe alKorob.
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* Toprosa Hasea He ¢ npeaMeroM npekpanidirauii BOO3. Hasga 3aTBepKYEThCS  HAUIOHATLHHMH MeIHYHIMU
perynaTopHHMu opraaMu (HMPO). Hazea nmikapchkoro 3acofy, 10 3ragyeThest NpoTsaroM yesoro 381ty WHOPAR,
HABOOHUTHLCHA Y HKOCTi TNpHKNany.

3acrepeskenns Ta 3aX0/11 De3MeKu:

3acrocyranns mnpenapary lluknocepur Kamcynm 125 Mr Moxke HpH3BECTH [0 BHPaKEHHX
HOpYIIeHb Bamol CBLIOMOCTI Ta HepBoBoi cuctemu (auB. «Moskiusl nobiuni edexrn»). Bam
Jikap Oyle peryJspHO CHOCTepiraTH 3a HAsSBHICTIO IMX CHMITOMIB. SIkiio y Bac abo Bammmx
3HAHOMHMX BHHHKIH Oe3mifcraBHa mgempecis abo 3MIHM XapakTepy IHiji dYac JIKYBaHHA
LHKJIOCEPHHOM, CJIiJT HEraiiHO MOBIIOMUTH IIPO 1€ BAIOTO JIIKaps.

SIKIO y Bac CHOCTEpiracThCs IMOJKOBTIHHA INKIpH abo odveil (MOMIIMBI O3HAKH aleprivHuX
peaktiiif), HeraifHo MOBIZOMTE BAIIOTO JIiKaps.

SIkimo y Bac € 3aXBOPIOBAaHHS HHPOK, 3acTocyBaHHs mpenapaty Lluxnocepun Kancymn 125 mr
HeoOXiZIHO OOroBOpHTH 3 BamKM JiKapeM. MOMKIHBO BamoMy JiKapi ImoTpiOHO Oyme
CKOpEryBaTH J03yBaHHS JUIs Bac.

BaxnuBo MOBIIOMIIATH BaIioro JiKaps Ipo BHHHUKHEHHS Oy/ib-KHX CHMIITOMIB, HaBITh SIKIIO
BaM 3/1a€THCH, III0 BOHU HE MOB’A3aHi 3 TYOEPKYJIb030M.

Inmi gikapeski 3acodn Ta Hukiaocepun Kanceysan 125 mr

IToBijioMTe Bamoro jikaps, sKIO BH IpUHMAaETe, HELOAaBHO NpuiiMaiii abo MOXIHBO OyneTe
MpHIMAaTH 1HII JTiKapchKi 3aco0H, BKIIOYa0UH Oe3pelenTypHi JiKapchKi 3acobu. Bonn MOXyTh
BIIMBATH Ha Aito npenapary Lluknocepun Kancymu 125 mr, abo npenapaT MoxkKe BILTMHYTH Ha
IO 1HIIMX JTKapChKHX 3ac00iB.

CymicHe 3actocyBaHHs npenapary lluknocepun Kameynu 125 mr 3 i3oniasugom  abo
eTioOHaMIoM (iHII MpoTHTYOEpKYNIBO3HI JIiKapehKi 3aco0M) MOXke MOCHIMTH Mo0iuHi edeKTH 3
Ooky HepBOBOi cucTeMu. Baimn Jikap CKoOperye Ui Bac JIO3yBaHHS Ta Ppery/sipHo Oyue
IIEPEBIPATH Balll CTAaH Ha BAHUKHEHHS BUIIEBKa3aHUX CUMIITOMIB.

Huxksiocepun Kancysan mo 125 Mr 3 kel Ta HAaNOAMHU

He cnin npuiimatu npenapat [{uknocepun Kamcymu mo 125 Mr 3 1Kei0 3 BHCOKHM BMIiCTOM
#wupiB. lle MOXe HEeraTHBHO BIUIMHYTH HAa BCMOKTYBaHHs LMKIocepuHy. Haiikpame npuitMaTn
IHKJIOCepUH Oe3 Txki.

HpenapaT MOXKHa 3allHBAaTH allCJIbCHHOBHM COKOM.

He cmin BKHMBaTH alKorojb IiJ| 4ac JiKyBaHHs mnpenapatom Iluknocepun Kancymu 125 wr.
Icaye OlmpmMi PU3MK PO3BHUTKY TaKMX BAXKKHX NOOIUHMX peaklidf, SK cyaoMmH, skmio Bu
BXKHMBAETE aJIKOTOJIb MiJ Yac JTIKYBaHHS IpenapaToM. Takosk, aJKoroilb MOKe IOCH/IIOBATH TaKi
nobiuHi edekTH MIUKIOCepHHY, SIK 3amaMOpOYeHHs Ta commBicTh (muB. «He 3acTocoByiite
npenapar I{uknocepun Kancynu 125 Mr y Takux BUIIagKax»).

BariTHicTh Ta rogyBaHHs rpyuIio

Sxmo By 3aBaritHiM abo ninosproere y cebe BariTHicTh, a00 NIaHyeTe BariTHICTH, BaM CIix
3BCPHYTHCH 10 BAWOro Jiikapd, mo0 oOroBOPUTH IOTEHUIMHI KOPHCTH ~ Ta. ‘PU3MKH
IPOTUTYOEPKYILO3HOI Tepartii juist Bac abo Baiol TUTHHH. T T Vg




Iuxnocepun Kancynu 125 mr Yactina 3 WHOPAR Jlrotnii 2019
(Maxneonc ®apmacsrotukaie Jlimiten), (38ir BOO3 3 ouinkm npenapary)
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ITnknocepin Buingerbes y rpyane Monoko. THM He MeHII, Y jiiTeif, Marepi SKMX ToayBaid
TPYAMO 11J| yac JiKyBaHHSA npenaparoM Iuknocepun Kamcym 125 mr, He HOBIZOMISIIOCH po
PO3BHTOK MOOIYHEX eekTiB. SIKINO MaMieHTKA M yac MiKyBaHHA TOLYE TPYIIIO, iif Ta JWTHHI
10TpiOHO IpHAMaTH BiTamin By,

Kepysanns apToTpancnoprom a6o IHINHMH MeXaHi3MaMH

Tukuocepun Kancyin 125 M MoKyTh BUKIMKa1 Taki 106iani ederiu, sk sanamMopodeHns abo
COHJIMBICTb, 10 MOXKE BIUIMHYTH Ha Bamry 3jatHicTh KepyBartn aBTOTpaHcrnopToM ado IHINHMH
MeXaHi3MaMH,

Hukaocepun Kaneyan 125 mr micrsats 6appank «JKostnii 3axiny (FCF/FD&C skoBTHii
Neg).

Lleit mikapcpkuii 3aci® mictuth Gapsuuk «Koptuii 3axim» (FCF/FD&C xorTwit No6), axuit
MOJKe BUKJIMKATH aJIeprivyHi peakiii.

3. SIK IPUHMATH HMUKJIOCEPUH KATICYJIH 125 MI”

3aBKau IpHAMaliiTe mel TikapekKiii 3aci0 BUOBIIHO 10 MPH3HAYCHHS BALIOTO nikaps. Skimo y
Bac BHHMKAKOTH OyIb-AKi CYMHiBH IIOJO 3aCTOCYBAHHS IIOTO JKAPCHKOTO 3aco0y, 3BEPHITBCH
JI0 CBOTO JHKaps.

Jlikap minbepe HalGinbm MiAXOASLLY /IS Bac 03y mpenapary Iuxnocepun Kameymu 125 mr.
Inopmanis npo mikapeekmii 3aci6 BKMOYac nuine cepeHi 3HAYCHHS N03YBaHHA IIperapary.
Akmo Bam Jkap NPH3HAYMB BaM iHII J03H mpenapaty, MOTPiOHO IpuitMaT npenapar
BIINOBITHO 10 HOTO NMPU3HAYEHHSI.

Hopoci:

Maca Tina 30-55.9 xr 56-70.9 xr > 70 xr
Jloboga moza 500 mr 750 M 1000 mMr
Kinpkicts kancynna | 4 6 8

100y

Ile 103yBaHHs BApTO PO3NOAIIMTH HA 1BA TPHIOMH (Bpanui Ta BBe4epi) abo npuiimary 1 pa3 Ha
100y, Ko npenapart Jo6pe MepeHOCHTHCH.

Jlo3yBanHs s jiTell BHpaxoBye JKap, SKHH IIPH3HAYMB mKkapcekui 3acib. Ilpemapar
3aCTOCOBYEThCA y Ho3yBanHi 10-20 Mr/kr macu Tina na 106y (MakcuMatbHa 1060Ba j103a 1000
Mr). Indopmaris npo mikapebKuii 3aci6 BKIIIOYAE TinbKH cepeii 3HaYeH s 103,

Maca 5-6 xr 7-9 kr 10-15kr | 16-23 kr | 24-30kr | 31-34kr |>34«r
Tina

Jlo6osa 1 1 2 3 - (> 14 | (> 14
Jo3a  ms POKIB) POKiB)
Karcy

125 mr

1 4-5 mn 5-6 M1 7-10 mn -k ¥ ¥

Karcyna
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y 10 wmn
BOJIH

*Jlns piTeld cTapiuoro Biky, ski He MOXKYTb KOBTATH KaIlCysH, iX MOXKHA Bi/IKDUTH T4 POZYMHUTH
y 10 M1 BOAHM 1718 NONETIICHHS BBEICHHS.

IlatieHTy pexoMeHAyeThCs MpHiiMaTH mipwaokcud  (Bitamin Bg) mnijg wac JikyBaHHs
IUKJIOCEPHHOM. JSIKIIO mamieHTKa TOAye TIpyUTO MiA dYac JHKyBaHHS, HEMOBJSTI TaKoX
NPU3HAYAI0THL BiTamid By,

[uknocepun xancymn 125 Mr 3aBxan HeoOXiTHO 3acTOCOBYBaTH y KOMOIHamil 3 iHIIMMH
IPOTHTYOEPKYILO3HUMH TIpenaparamu; Oyzap-lacka, MEepeKOHAWTech, IO BH JOTPHMYETECH
IHCTPYKIIT PO 3aCTOCYBAHHS JIIKAPCHKOT0 3ac00Y.

Hxmo Bu npuiiaamm 6insme npenaparty Hukiaocepun Kancyan 125 mr

SIkmo BM npHEHATH OiMbIne TAONIETOK LHKIOCEPHHY, HiK HEOOXIAHO, Y BAC MOXKE BMHHKHYTH
TOJIOBHHI OLIb, 3aIlaMOPOYEHHS, CIUTYTAHICTh CBIIOMOCTI, COHJIHMBICTH, MiIBMIIEHA 30Y/UIHBICTD,
OHIMIHHsA a00 IOKOJIFOBAHHS B pyKax 1 HOrax, CIUIyTaHiCTh MOBM Ta ICHXO3H. BaM HeoOXimHo
HETalHO 3BEPHYTHCH JI0 CBOTO JiKapsd abo HalOmKYoro BiUIUIEHHS HEBIIKIATHOT JOIOMOTH I
OTPUMAHHS [OJANBIIO] KOHCYIIBTALIIL.

Hxmo By 3adyan npuitaaTa npenapat Hukiaocepun Kancynn 125 mr

IToTpibHO NPUHHATH NIPONYIIEHY 103y SKHAHIIBH/IIE, OKPIM BHIIAIKIB, IKIIO HACTYIHA /1034
3aIUIaHOBaHa MEHIIE HIX yepe3 6 roauH.

He Bapro npuiiMaTs IpoIyIieHy 103y, SKII0 HACTYIHA /1034 3allaH0BaHa Y HaHOIMKYHiA Jac.
He norpibno npuitMaTH mo/BiiiHy /103y, 11100 KOMIICHCYBATH NPOMYIIEHY.

Sxmo By npununsieTe npuiiom npenapary Huxiaocepun Kancyan 125 mr

He cnin mpunussTv JlikyBaHHs penapaToM, SKIIO Balll JiKap HE PEKOMEH/yBAB IILOT0, HAaBiTh ¥
BUIIAJIKy, SKIIO Balle CaMOIOYYTTA 3HAYHO MOKPAIMIIOCH. SIKIIO BH NpUNHHMTE JiKyBaHHS
3apano, iH(eKx1is Moxe OyTH He OBHICTIO BUJIIKyBaHa.

Akmo y Bac BUHHKAIOTH Oy/b-AKi 3aMMTaHHs LIOAO 3aCTOCYBaHHS LLOTO JIIKAPCHKOTO 3ac06y,
3BEPHITBCA JIO CBOT'O JKaps.

4. MOKJIUBI IIOBIYHI EOEKTH

Ak 1 iHmi rikapeeki 3aco6u Llukinocepnn Kameynu 125 mMr moxe BHKIHKaTH 1oGiuni edektn,
IIPOTE HE Y BCIX Nalli€HTiB BOHM BHHHKAIOTE. [Ipn mikyBanni TyGepKyIb03y He 3aBHKIH MOMKIABO
BIIpi3HUTH M06i4Hi edexTH, BuKIMKani npenaparom [{uknocepun Kamcyu 125 Mr Bij THX, 1110
BHKJIMKaHI IHINMMH TIKapCHKHMH 3aC00aMH 9H CAMHM 3aXBOPIOBAHHSIM.
3 i€l mpUYMHY, JyKe BaXIIHBO MOBIIOMIISATH CBOTO JIiKapsi Ipo OyIb-sKi 3Mi',_H,_l/1”CT2.lHy 3JI0pOB’s.
Haitbinpm nowupeni (6inbure wixk 1 3 koxunx 100 manicntis) noGivmi pea_lcqif: LG
- CIUIyTaHiCTh CBIJIOMOCTI a00 aHOMAaJILHA ITOBEIHKA; (= ¢ :
- Jlenpecis;
- MIIABICTB;
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- HEPBO3HICTH;
- OHiMIHHA a60 MOKOJIIOBaHHS y PyKaxX YM HOTax;
- TpeMop (TpeMTiHHs);
- COHJIHBICTE;
- 3aIlaMOPOYCHHS;
- CIUIyTaHICTL MOBH;
- pO3JpaTOBAHICTE;
TONOBIHH O11TL.

Pioxicui (mix 13 10000 ta 1 3 1000 manienTis) mo6iuni peaxmii:

- Anepriuni peakuil (yTpyaHeHe IMXaHHS, 3aKpUTTS Topia, HaOpsk ryd, sasmka abo
00IMY4s, BHCHIT Ha IIKipi abo KpOIMB’SHKA, MiIBHIICHA 9yTIHMBICTE WIKIPH 0 CBIT/JA
abo 3amaneHHs NeYiHKH).

- Heperynapnuii cepuesuii putm a6o PanToOBHH PO3BUTOK CEPIIEBOI HENOCTATHOCTI (KOJIH
Balll CEPUEBHH M'A3 HEJOCTATHLO e(pEeKTHBHO TepeKadye KpOB) y NAIi€HTIB, sKi
npuiiMaioTk OiablIe 1 T Ha 100y.

[To614ni peakIrii, BH3HAYEHHS YaCTOTH AKUX HEMOKITHBE:

- Hejocrarnicts Bitaminy Bjs, HemoctaTHicTh GomieBol KMCIIOTH, IO MOTEHIUitHO
IPU3BOJUTE JI0 aHEMIl, AKa XapaKTepHU3YEThCS BHCOKHM DiBHEM BeJMKMX HEe3punX 1
JAUCchYHKIIOHAIBHEX €PHTPOLIHTIR (MeranoGmacriB), inmi Gopmu aHemi,

- llixBumenns piBHs meYiHKOBHX (epPMEHTIB, 0COBIMEO y Nali€HTIB 3 Homepe HIMU
XBOPOOAMH TEeYiHKH.

- MHMOBLIbHI PUTMiYHi PHBKOBI PyXH PYK i Hir (KIOHiYHi CYIOMH), KOHBYTECII, KOMa,
He3HaYHUH a0 YaCTKOBHIT mapaniy, HaJI3BHYAHHO BHCOKA TeMIIepaTypa.

- Llkipuuil BHCHI, SKHIl MOXe 3arpoXyBaTH KUTTIO abo ypaxaTH CIIH30BI 00OJOHKH
(cunapom CriBena-/I>koHcona).

Sxuo Oynb-s1ki moGiYHI eeKTH TOCHIIoIThCS 260 Yy Bac CIOCTEPIraloThes MoOiuHI edekTH, He
BKa3aH1 y IIbOMY JIHCTKY-BKJIAIHII, TOBiIOMTE CBOTO Tikaps sKHafuBKIme. BH Takox MoxeTe
TORIIOMHTH PO nobiuni peakiii Yepe3 MICIEBY CHCTEMY 3BiTHOCTI.

5. 1K 3BEPIFATH HUKJIOCEPHH KAIICYJIH 110 125 MT”

36epiraTd y HeIOCTYIHOMY JUTs JiTeil Miclii Ta 1mo3a moJenm ix 30py.
30epiraT npu Temmneparypi He Bumie 25°C B OPHTIHANBHIM YIIAKOBII.

He s3actocoryiite meii mikapcekuii 3aci6 micns saximderms TEPMIHY TNPHIATHOCTI, IO
3a3HaveHui Ha ynaxosui. Jlata 3akiHYeHHs TepMiHy NIPHIATHOCTI O3HA4ae OCTaHHiH JCHB
MICSAII.

He cnin yrunisypatn Oyap-sxi mikapeski 3acobm sk noOyTOBI BiIXOaH. 3anMTaifTe Bamoro

dapmanenra, sk cmig yrumisysaru JiKapchKi 3aco0M, fKi Ginblne He MisAraoTs 3aCTOCYBAHHIO.
Lli 3ax01 TOIOMOXKYTE 3aXHCTHTH HABKOJIHIIIHE CepeIOBHIIE.

6. CKJIAIOBI YIIAKOBKH TA IHILIA ITH®OPMAIIISI

Mo micTuTh Npenapar Huxnocepnn Kancyan 125 mr h\ g ié‘ ‘
Hiroua pevosuHa: uuknocepus 125 mr. e A \
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Inmi KOMIoHeHTH:

Bwmicm kancyn: OKCHI Marmiio ta TaabK OYMICHHH

Obononka kancyuu: }KelaTHH, HATPIIO naypuiicyabdar, XiHouiHosui woriuit, Kosruii saxij
(FCF/FD & C xorruii Ne6) i THTaHY J10KCH]I.

Ax Burasaac npenapar Hukiaocepun Kaneymn 125 mr ta cknazopi YIIAKOBKH

uknocepun Kancynu 125 Mr opeicTarsiors coforo KAICynm TREp/ I AeNATHHORT PORMIPOM
«3» HKOBTOr0 KOJILOPY, HAIOBHEHI MOPOIIKOM BiJl HilTOro /10 6IIi10-KOBTOr0 KOJILOPY.

bnicmepu

Io 10 xancyn y 6micrepi Alw/Alu cold form, mo 10 OicTepiB B KAPTOHHIH yIIakoBIi 3 THCTKOM-
BKJIQJIMIIEM JUISL TTaIlI€HTA.

Cmpunu:

ITo 10 xancyn y crpumi Alu/Alu, o 10 crpumis B KapTOHHIH yIaKOBII 3 JIMCTKOM-BKJIa /THIIIEM
JUIS NTali€eHTa.

Po3smip ymakoeku: kancym 10x10.

Biracuuxk peectpauiiinoro noceizuenus ta BupoduuK

Baacunk pecerpaniiinoro nocriguenns Bupoouuk
Maxneonc @apmacerotukanc Jlimiten Makneonc @apmacerotukanc Jlimite
304, Atnanta Apkase, ®aza 11, FOwir 11,
Mapon Yapu Poap, [Tmot Ne 25-27, Cropgeii Ne 366,
Angxepi (Ict), Mymbait, IIpem’ep Innacrpian Icteitt,
400059, Inxist Kauuram, JTaman, 396 210

Innis
Tenedon: +91-22-66762800
Dakc:+91-22-28216599 Tenedon: +91-260-2240125/2244337
e-mail exports@macleodspharma.com Dakc: +91-260-2241565

Jlnst 6y mb-sikoi inopmartii moyo nanoro ikapcskoro 3aco0y, Oyab j1acka 3BepHITLCS 710
BaIIIOro JIKaps.

JIaHMIi JTHCTOK-BKJIA/IHIN 3aTBEPUKEHO Y moromy 2019 poky.
Heranbha indopMaris o0 UBOTO MiKapchKOro 3ac00y JocTymHa Ha BeO caiiti BOO3 :

https://extranet.who.int/prequal/.
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Peccerpauiiine mocsinyenns
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[Tepexnan ykpaiHChKOIO MOBOIO, aBTEHTHYHICTH AKOTO MiATBEpIUKEHA 3asBHEKOM 460 HOro
YHOBHOBaXEHOK 0C00010, IHCTPYKII{ Npo 3acToCyBaHHs JKApCHKOTo 3acoby abo 1H(hopmartii
PO 3aCTOCYBaHH:A JIKAPCHKOTO 3acoly, 3aTBEp/UKEHOI BIAMOBIIHO 10 HOPMATHBHMX BHMOT
Kpainy 3asBHuHKa/BupoGHuka abo Kpainm, perymsTOpHHil OpraH SKOI KepyeTbcs BHCOKHMH
CTaHAAPTaMH SKOCTI, IO BiANOBINAIOTE CTaHAapTaM, pekomenaosaninM BOO3, Ta/abo 3riaHo 3
Pe3yIbTaTaMH  KIIHIYHUX BHNPOOYBaHb, 3aCBiIYeHHH MiAMHCOM YIOBHOBaKEHOI ocobu, 110
BUCTYITA€ BiX iMeni 3asBruka. (KopoTka xapakTepucruka JIKapcbKoro 3acoby).

Maxkaeonc ®@apmaceiotukadnc Jlimiren, Inais

3assuuk, kpaina: Macleods Pharmaceuticals Limited, India

Maxkneoae ®apmacsrorukainc Jlimiren, Inis

Bupobuuk, kpaina: Macleods Pharmaceuticals Limited, India

Huknocepun Kancyan ®.CIHIA 125 mr
Cycloserine Capsules USP 125 mg
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Luknocepun Kancynu 125 mr Yactuna 4 WHOPAR Jhrotuii 2019
(Makneonc @apmacerotnkanc Jlimiten),  (3sit BOO3 3 ouinku npenapary)
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PEKOMEHJOBAHA ITPEKBAJII®IKAIIIEIO BOO3

KOPOTKA XAPAKTEPHCTHKA JIIKAPCBKOI'O 3ACOBY




Lnknocepun Kancymu 125 mr Yactuna 4 WHOPAR Jhrotuii 2019
(Makneonc ®apmacriortikanc Jlimiten),  (3sit BOO3 3 oninkm npenapary)
TB330

1.LHA3BA JJIIKAPCHLKOT'O 3ACOBY
Iuxnocepun Kancymu 125 mr*

2. SIKICHMI TA KUILKICHUI CKJIAJL

Kosxna xancyna teepma sxenaTHHOBA MiCTHTL 125 mr nuxiocepuny.

Jlonomizkui pedoBHEY 3 BioMIM edexTom:

Koxna kancyna micturs 0.0018 mr FD&C %oBTHii #0/xoruii 3axin FCF (neBenuka KinbkicTs B
000JI0HM] Kancymm).

J1st moBHOTO Neperniky monomikHX PCYOBHH, JHB. po31in 6.1.

3.JIKAPCBKA ®OPMA

Kancymi tBepni sxenarunogi.
Kancynu tBepni sxenarunosi PO3MIpoM «3» JKOBTOTO KOTBOPY, HAIOBHCH] IIOPOIIKOM Bi/1 O1710T0
710 OJ11/10-XK0BTOT'0 KOMBOPY.

4. KJITHIYHI XAPAKTEPHCTHKH

4.1 TepanerTuyni nokazanus

Lnuknocepun Kameymn 125 mr NpH3HAYEHUH B CKIagi KoMOiHOBaHOT Tepamii 3 iHIIAMH
NPOTUTYOEPKYIBO3HUMH 3aco0aMm  Jurs TIKYBaHHS ycix (opm TyOEepKYIIbO3y, BUKJIHKAHOTO
Gaxrepiamn Mycobacterium tuberculosis.

3acTocoByBaTH uxnocepun Kancynn 125 mr as NIKYBaHHS BKa3aHHX IHQEKIH CTix TITbKY K
IPOTHTYOEPKY IbO3HUI Tpenapar Apyroi IHiHii, y pa3si HeeeKTHBHOCTI 3BHYANHIX 3aco0iB
JIKYBaHHS Ta KOIIM BH3HAYEHA TX TOKCHYHICTE a0o HewyTnuBiCcTH MIKPOOpPraHismy 10 X Jif.

4.2 JlozyBauus ta cnocif 3aCTOCYBaHHHA

ITepopanere 3acTocyBanus.
[uknocepun kancymu 125 mr e 3ABIK/IH 3aCTOCOBYBATH TIILKH Y CK.JIaxi KOMOIHOBaHOT
Tepamii 3 IHMMH IpOTHTYGEPKYIBO3HIMH JKapCLKUMH 3acobaMH.,

JlozyBanns

Jlopoceni:

3BHyaiina 103a cranoBuTs 10-15 MI/Kr/n100y, MakcuManbHa 103a — 1000 Mr/n00y, sKa NOBHHHA
OyTH po3nojinena Ha aBi 1034 3 iHTepBaToOM y 12 roamu aGo, gKimo IEePEHOCHThLCS 100pe,
UPUHHSTA O/IMH pa3 Ha 100y.

Maca Tina 30-55.9 xr 56-70.9 kr > 70 kr

Jobogsa no3a 500 mr 750 Mr ‘ 1000 mr

* Toprosa HasBa He ¢ TpeameToM npekeanipikauii BOO3. Hassa 3atBepakycTbes Hauiqijz‘inbmggu\?%&i\,' HUMH

= - =\ b )
perynaTopaumu opranamu (HMPO). Hazea JIKapCehKOro 3acody, 10 3ranyeThes NpoTArom VChoro 351:{)/ WPAR,
HABOIUTLCA Y AKOCTI NIPUKNALy. A s © 3.4
G 5
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Hitu:

3Buyaiina 103a cTaHOBHTH Bif 10-20 Mr/Kr Macu Tina Ha 400y, po3moineHa Ha 2 IpUHOMH 3
inTepranom y 12 roaus. Jlo6oBa 1033 He NMOBHHHA nepesuuysatd 1000 mr. SIkino MoxmiBo,
MOXe OYTH KOPHCHHM TepameBTiyHuii TiKapeskuit MoniTopur. Baxana nikosa KOHIIEHTpAaLlist B
TJa3Mi KpoBi ckiaiae 15-40 mxr/mo.

Maca 5-6 kr 7-9 kr 10-15kr | 16-23 kr |24-30kr |31-34xr |>34«kr
Tina

Hoboga 1 1 2 3 4 (> 14 | (> 14
Jlo3a st POKIB) pOKiB)

Karcy1
125 Mr

1 4-5 M1 5-6 M 7-10 M1 | -* =¥ -k -*
KarcyJja
y 10 wmn
BOJIH

*Jlnst miteit crapuioro Biky, sKi He MOXYTh KOBTATH KarCy/IH, X MOKHA BIZIKPHTH Ta PO34MHATH Y 10 M1 BOIH 175
TNOJIETLIEHHS NPUiioMYy.

Kopurysanns no3u
JleskuM nanienTamM Moke 3HajOOMTHCS wepryBaHHA 103 250 mr Ta 500 Mr s YHUKHEHHS
TOKCHYHOCTI.

Hupkosa HetoctaTHicTs/mianis:

Jns mauientis 3 xmipencoM kpeatuniny < 30 Mu/XB a0 Juis mAlieHTiE Ha reMo/iianisi
PCKOMEH/I0BAHA 11034 CTaHOBUTH 250 Mr oiuH pa3 Ha 100y abo 500 Mr 3 pasu Ha THK/IEHD. Jo3u
CIil BBOIUTH IIiCIIs reMomamsy Konnenrparniro HlKapCLKOFO 3aco0y B KpoBi ciin
KOHTPOJIIOBATH, 00 36epiraTi MmiKoBi KOHIEHTpauil Ha pieHi < 35 MKr/Mi. Takox Heo6XiHO

CI]OCTCpll"aTH 34 HasgBHICTIO bl Mari€eHTa O3HakK TOKCHUYHOCTI Ta BI,IIHOBI,Z[HO KOpHI'YBaTH
AO3YVBAHHA.

llopymenns dbyukuiii mevinku:
JlaHHX TpO 3aCTOCYBAIS IHKIOCEPHIY MAIICITaM 3 NOPYIICHHAMH  QYHKUIH ncuinkm
HEOCTaTHRO. ClIil PETENLHO CIIOCTEPIraTH 3a HAABHICTIO y MANCHTIR 03HAK TOKCHYHOCTI.

ITo6 MiHiMi3yBaTH ToNOBHI Goli Ha MOYATKY NiKyBaHHS, 3aCTOCYBaHHS LHKIOCEPUHY MOKHA
IIOYMHATH 3 MEHIHX J103 250-500 Mr Ta TOCTYmORO 361bIIYBATH IIPOTSIOM OIHOIO-TBOX
THIKHIB 7151 JOCSTHEHHS 11IbOBOT JI03H.

Ilipunokcun (BiTamin Bg) cain npuitMaTi o1H0uacHo 3 IIUKJIOCEPHHOM (IUB. po3in 4.4).

Crniocib 3acTocyBanHs:

Halikpaute npuiiMaTi nmkinocepun Ge3 ixi. IIpenapaT MoXxHa TpUHMATH 3 aNeILCHHOBHM

COKOM. : \"xu- P
’/’

Tpusanicme fIIkyGQ'HH}l {3

i | "Ir‘l Lﬁ"{
TpuBanicts nikyBanHA NOBUHHA GYTH JOCTATHHOIO 1S JOCATHEHHS TepaneBTHquro
3ano0iraHHs pelyamBIB.
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Tpusanicts npotuTyGepKynBo3HOT Tepanii 3aeXkuTh B 06panol cxemu TIKYBaHHS, KIHI9HHX
Ta pCHTreHOrpaiuHuX peakuiif mamicnra, pe3yibTaTie Maska Ta KYJIBTYPH, & TaKOXK JOCTIKEHb
TIYTIMBOCTI 13014TiB Mycobacterium tuberculosis.

SIKuIo Teparris nepeprana, KYPC JIUKYBaHHS CIIJT POJIORKHTH, 3aEHHO RIJT TPHRATIOCTI NepepRH,
Ha TKOMY €Tani JIiKyBaHHs BUHHKIIA TIepepBa (panHiii 4 Mi3Hiif) Ta cTany namienTa.

4.3 IIporunokazanns

[linsumena  wymmeicts 10 OUKIOCEpUHY abo 10 IHIOMX KOMIIOHEHTIB npenapary,
[EPEepPaxoBaHuX y posiii 6.1.

Eninencis.

Henxivni posnamy (Taxi sk AENPECis, TSHKKA TPHBOXKHICTS, IICHX03).

CynyTHe BKHBaHHS alKoroo (aMB. po3ain 4.5).

4.4 OcobanBi 3acTepeskenns Ta HaxeKui 3aX0/11 0e3neKH NpH 3acTocyBaHHi
Ilepe/1 nouaTKOM MiKYBaHHS CITil BCTAHOBHTH YYTIUBICTH GakTepiii 10 mikapcLKoTo 3aco0y.

Mouiropunr:

ITikoBi KOHLIEHTpamiT IHKJIOCEPUHY CJIiJ CIIOCTEPIraTH HPOTATOM Hepummx 1-2 TIKHIB Tepaii Ta
TOCJIJIOBHO KOHTPOIIOBATH iX NpOTArOM Kypey JiKyBauHs. — [likomy KOHLIEHTpAIIK  CJIij
MIATPUMYBATH Ha PiBHI HIKYE 35 MKI/MIL.

Heiiponcuxiatpuunuii cratye cnin ominrosarn NpHHaiMHI momicans aGo wactime y pasi
PO3BHTKY HEPBOBO-TICHXIYHUX CHMIITOMIB.

HaiineGesneunimum pusukom min wac 3aCTOCYBAHHS IMKIIOCEPHHY € CaMoryGeTBO, ToMy
MOTPIOHO YBa)HO CTEXHUTH 3a HAaCTPOEM NAaLIEHTA 1 HETaHO MOBIIOMIIATH po Oyab-siKi 03HAKH
Aenpecii Y1 3MiHH 0cOBHCTOCTI.

OCKINbKY TOKCHYHMIT BIUTHB 31€6iNbII0r0 TOB'S3aH i 3 BUCOKHMH J103aMH JIIKapChKOTo 3acoby,
CI1iJ1 0COOJTHBO YBAXKHO CIIOCTEpiraTH 3a TNali€HTaMH, sIKi IpHitMaroTh Ginbire 500 mr npenapary
Ha 100y.

Ilin wac s3acrocypamms Ipenapaty NOTPiOHO KOHTPOMIOBATH I'eMaTONOruHi IOKa3HUKH,
BHAUIBHY GYHKIIFO HHPOK, PiBEHb Ipernapary B KpoBl Ta QYHKIIIO MeUinKH,

Y BUNAIKy PO3BHTKY y NMAWICHTA CHMIITOMIB ToxendHoro By Ha I[HC, Takux sik cyuomu,
IICHXO03, COHIMBICTH, NEHPECis, CIUTYTAHICTH CBIIOMOCTI, rinmeppedrekcis, ronopmmii O111b,
TPEMOp, 3aIIaMOPOICHH, NIape3 abo JM3apTPis, 3aCTOCYBAHHS npenapaty [{uknocepun Kancynu
125 Mr cnin npunmaauTi aGo smenmHTH nosy. Ilporucynomui abo cenaruphi NiKapceKi 3acobu
MOXYTb OyTH eheKTHBHUMH 11715 [ONIEPE/IKEHHS 1IMX CHMITTOMIB.

Y pasi posBuTKy peaxuiii mizBuimenoi YYTIMBOCTI (TaKHX SIK BHCHIAHHS, TeIaTHT) JIIKYBaHHS
CITiJT IPUIIHHHATH.

ITin gac nikyBamus IHKIOCEPHHOM CIIJI NpHHMATH TipHIOKCHH (Bitamin Bg). Ile ocobmaupo
BaJKITMBO T1iJ 4ac TomyBaHHs rpymuo. Jis AOpocINX HeoOXiaHe 3acTocyBanHs 1031 100 Mr a6o
Oumbme (a6o 50 mMr ma 250 Mr LIHKJIOCEPHHY), a HiTAM HEOOXigHO pO3paxoByBaTtH 103y
IPONOPLIHHO 10 MacH Tina (1-2 Mr/kr Macu Tia Ha 7100y, 3a3BHYal /1034 3HAXOIUTEEN ViMgxKax
10-15 Mr/no6y). 127 T
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Hatientam 3 muprosoro HEJTOCTaTHICTIO,  CJTij 34CTOCOBYBATH IpenapaT 3 0coBIHBOIO
obepeskHicTIO (nuB. possin 4.2).

LonomikHi peyornny

Lle#t nixapcekuii 3aci6 micTims FD&C sxorTuii #6 (xopTmii zaxiy FCF), skuii Moke BuimKary
allepriuni peakuii,

4.5 B3aemonist 3 inmumu JIKapebKUMH 3acobamu Ta inmi dopmu B3aemopii

Onnowacne 3actocysamms IHIJIOCEPHHY 3 eTiOHaMizoM, i30niasHIoM ado QJIKOTOJIEM ITOCHITIOE
HEHPOTOKCHYHMIT BITHB LHKIIOCEPHHY.

AHTallUI1 He BIUIHBAIOTH HAa abcopbuiro TKapchKOTo 3acoby.

Ixa:
Binomo, mo npmiiom ki 3 BHCOKHM BMICTOM JHDiB HEraTHBHO BILIHBaE Ha abcopbOuiio
LHKJIOCCPHHY (IHB. po3jin 5.2), ToMy Take 3aCTOCYBAHHS CJIIJ YHUKATH.,

4.6 Barithicrs i JaKTauis

Yy pasi KpaiiHpoi HEeOoOXIHOCTI, KOt HeMae aIbTCPHATHBHUX METOJIB JIIKYBaHHS Ta MOTeHI[iHHA
KOPHCTE /LISl MaTepi NepeBHIIye PHIHK JUIA LI0ja.

Lluxtoceprn Buaingerses Y TPYAHE MONoKo. V miTeii, marepi skux TOOYBaIM TPYIUIIO i yac
TKyBaHHS HHUKIIOCCPHHOM, HE CHOCTEPIranoch MOOIuHMX edektie. (Illomo 3aCTOCYBAHHSA
BiTaMiny Be y nemoBusT, nus. posmin 4.4).

4.7 3paTHicTs BMBaTH Ha HIBHKICTH peakuii npu KepYBaHHI TPAHCIOPTHHMHE 3ac06aMu
a0o iHMMMH MexaHi3Mamu

He nporomunocs xommmx JIOCIIKEHb  BILTUBY JIKapehKOro 3acoby Ha 37aTHiCTE KEPYBRATU
ABTOTPANCHOPTOM abo NPAUIOBATH 3 IHIMHMM MeXaHI3MaMIL. Tum me Menm, cnip BPaxoBYBaTH

IUKIIOCEPHHY HA 37aTHICTH KepyBaTH aBTOTPAHCIIOPTOM abo0 iHIINMH MeXaHi3MaMH MosKe OyTH
B32CMIO NOCHIICIIHI PH 0/I0MacioMy 3acTocypainli 3 AIKOroIeM (THB. po3in 4.3).

peakii 3 6oxy LIHC sanexars pix J03H 1 BUHHKAIOTH IIPOTATOM ICPIIMX 2 THHKHIB JIKYBAHHS
npubmsHo y 15-30 % namientis, Cumirromu 3 Goxy 1THC 3a3puuaii 3HUKAKOTh NPH [PHIIMHEHH]
JUKYBaHHS IPENAapaToM.

AQHUX OTPHMAHHMX MiJl YaC 3acTOCYBAHHS Npenapary y micispeecTpartiiiamii nepiqii;«; A" He fié-{'“é:,‘a
PaHJIOMI30BAHNX KOHTPONEOBAHMX /TOCLIKCHISX. Tomy Bimomocti mono JACTOTIE {moGimmmg ) =)
| A . 7 >

|y >y

.

PeaKIliii 4acTo He HazAIOTHCS,
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ToGiyni peaxtii 3a yactororo BUSHAYAIOTLCA SIK yske nowmpeni (>1 / 10), nommpeni (>1 / 100,
<1/10), neyacri (>1 /1000, <1/ 100), pinkicui (>1/10 000, <1/1000 ), myxe pizkicui (<1 /10000),
«HEBLIOMOY,

3 boxy Kpoei ma JMpamuunoi cucmemu
Hegioomo: venocrarhicrs, BiTaminy B ,, HeocTarHicTs, domicsot KHCIIOTH, MeranobiacrHa anemis,
cuaepodIacTHa aHemis,

3 boky cepus
Piokicni: Cepuera aputwmis ta PATOBHH PO3BHTOK 3aCTiiHOT CCPLEBOT HEIOCTATHOCT] y TIAIiCHTIR,
AKI OTPUMYIOTE T03yBamus 1 T i Olble Ha 106y.

3 boky neuinku i yncosuosusionuy uLAXie
IlinBuimenns pipus Tpancamizas Kposi, 30kpema Y MAIi€HTIB 13 3aXBOPIOBAHHAMM TICYiHKH.

3 boky imyrnoi cucmemu
Piokicni: peaxmii TIePYy TIHBOCTI, BKIIOYAI0uH BUCHIL, QOTOYYTIHBICTL a60 renarur.

3 boky nepsoeoi cucmemu

Hyoice nowupeni: ronosuuit O11b, Tpemop, AU3apTPis, BEPTHUTO.

Hegioomo: AM3apTPist, BaXkKi Ta HE3HAYH] KJIOHIYHI Cy10MHu, KOHBYJIbCIi, KOMa, mapes,
rineppednexcis, napecresis, nepudepuyna Helponaris.

Hcuxiyni poznaou

Hyoce  wacmo: Jlenpecis, po3ryOneHicTs, TPHBOKHICTD, HEPBO3HICTE, COHJIMBICTE,
3dlaMOPOYECHHS, COHJIMBICTD, MIISBIiCTS.

Hesioomo: /le30pieHTaNis, BTpata IIaM’SITi, TCHXO3M, CXHITbHICTE 1o camory0OcTBa, arpecis,
3MIHH XapakTepy.

3 00Ky wikipu ma cauzosux obononok
Hegioomo: BUCHIL, JIMIIAECTIONIOHMH BHCHII, cuaapom Crieenca-/[xoHcona.

LloBinomuenns npo no6Giyni peaKxiii:

Hosinomnenns npo TiJ103pIoBaHi MOGiUH] peakmii mics peecTpauii ikaperkoro 3acoby e TyxKe
BaxumBuM.  Ile  nossonsie  mocrtiiino KOHTPOIIOBATH  CHIBBiAHOLIEHHS KOPHCTB-PH3HK
TKapehKoro sacoly. Meanunux UPALIBHUKIB IPOCATH MOBiTOMISTH npo Oyzab-sxi migo3pu na
mo0iuHi peakmii BnacHuka peecTpaniiinoro cBinomnrsa, abo, 3a HasBHOCTI, 9Cpe3 HaliOHANbHY
CHCTEMY 3BITHOCTI,

4.9 Ilepenosypannus

MI' IMoAeHHo. 3a3Buyail npu OTPYEHHI YpaKaeThcs ICHTpaNbHa HepBoBa cucrema. O3Haky
TICPCIO3YBAHHS  MOKYTh BKITIOYATH TOJIOBHMI] Oib, 3amamopoueHns, CILIYTaHICTh  CBimoMocTi,
COHJIMBICTD, ITijBHIIEHY 30y UTHBICTS, NapecTesiio, CIUTYTaHICTD Mq.ng{'_‘ ~—ﬁ5§§1}g033. Bracninok
NpHHOMY GLNBIINX 7103 YacTo BHHUKAIOTH TIaPE3H, CYIOMH Ta KOMa., O




1Tuknocepud Kancyan 125 mr Yacrina 4 WHOPAR Thortuii 2019
(Makneojic PapMachblOTHKAIC Jimiten), (3eir BOO3 3 OUiHKH npenapary)
TB330

YV BUIAOKy IEpefo3yBaHHs PEKOMEHIYETHCS CHMITTOMATHYHA Ta IiarpuMyroda Tepamis. Jns
sHIKeH S abcopOIii JTKapehKoro 3aco0y aKTUBOBAHC BYTLIUIS BBAKACTHCS OLIBII e)eKTUBHIM, HIK
GruoBans 60 TPOMIBaHHs HUTyHKa, LlKkiocepys BUBOTUTLC 34 JIOLIOMOTOIO FeMOoJa3y.

5. ®APMAKOJIOTTYHI BJJACTHBOCTI

5.1 ®dapmakoauHaMidHi BJIACTHBOCTI

dapMakoTepancBHUYHA Ipyna; Jlikapchki 3aco0m 1A JTIKYBaHHSA TyGepKyIhO3Y, AHTHOIOTHKH.
Koa ATX: JO4A BO1

BractHBOCTI
IIMKIoCcepHH — aHTHOIOTHK LIMPOKOTO CICKTPY i, sxuil Mae GakTepiOCTATHYHY U0 TIPOTH
Mycobacterium tuberculosis'y pasi mpu3HaYCHHs KIiHIYHO PEKOMCHIOBAHMX JI03.

Mexani3m aii
IIMKJIOCEpHH € AHAIOrOM —aMiHOKHCJIOTH D-ananiny. Bin Tmepemkojxae YTBOPEHHIO
eNITHIOTTIKAHIB T CHHTE3Y KIITHHHOI CTIHKH Haxrepii.

5.2 @apMaKOKiHeTHYHI BJIACTHBOCTI

BceMokTyBaHHA

[{MKI0CepHH MIBUIKO 1 Maixke [IOBHICTIO BCMOKTYETBCS TIiCHIs MEPOPAILHOTO npuiomy. ITicns
oHiel M03M IMKIocepUHy 250 MI' Y 3/10pOBHX NOOPOBOIBIIE CEPE/IHE 3HAYESHHS (= SD) Crax
ctanosmio 10,03 ar/mn (+ 2,52), a gimmosiani 3HadeHHA AUCq.nf T2 AUC, ctanopuns 228.4
ar*ro/ma (£ 77.2) ta 159.5 ur¥*rommin (+44.2) pinnosimno. Cepenne 3HadeHHs (+ SD) tmax
nuKIocepEHy craHosmiao 1,35 (+ 1,21) romuuu. IlpH TMOBTOPHMX [03aX UHKIOCCPAHY
CIIOCTEpiracThCs JIesKe HaKOTTHYEHH s [IpenapaTy NpOTArOM IEpIIMX 3 auiB Teparii.

[Toka3aHo, IO TPHIOM JIKapchKoro 3acody 3 1KE0 3 BHCOKHM BMICTOM JKHPIB 3aTPUMYE
aGeopOIIiIo MUKIOCePHHY Ta 3HIKYE Crmax.

Posznozin

[[MKJIOCEPHH IIMPOKO PO3NOAUILETECA B TKAHHHAX Tina Ta piZMHAX, BKJIKOYAIOUH JIETEHI,
ACUMTHY DilMHY, IUICBPATbHY PILHHY Ta CHHOBIaNBHY piMHY, B KOHIIEHTpAlisX, IPHOIM3HO
piBHKMX KOHIIEHTpAIlil Ipernapary B masmi. L{HKIOCEpHH B HU3BKIH Mipl 3B°A3y€ThCd 3 OinKamMu
masmu (<20%).

BuseneHus

Ilepion HariBBUBEIEHHS LMKIOCCPUHY 3 TLIasMH BapiloeTbess B Mexkax Bin 4 o 30 roauH i3
cepenHiM 3nadeHHsM 10 romun. Y namieHTiB i3 HOpMaibHOW (QyHKIiEIo HHPOK 60 — 70%
TIepOpaIbHOi 03M IMKIOCEPHHY BUBOAUTEBCS 3 CEHCIO BHACIIOK KiyboukoBoi dinbrpamii. 30-
40% 1031 MeTaboni3yeThes B medinii. MeTaOomTH BUBOAATECS 3 CCHCIO. Hesenuka KiIbKICTh

IIpenapaTy BUBOJUTHCS 3 (eKalisiMH.

Ocobnusi zpynu nayieHmie - \
HupKoBa HEJOCTATHICTD! € O\

OCKiTbKH IHKJI0CEPHH BHBOIUTHCS HUPKAMIL, JUTS ALCHTIB 3 HIPKOBOIO HeI0CTATHICTION |
He0OXITHIM KOPHTYBAHHS 103 (IUB. po3/il 4.2). L E Sy
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5.3 Jlokinivui gani 6e3neku

3Buyaiinl  JocHifKeHHS  Oesnekd, (apMakonorii, TOKCHYHOCTI IIOBTOPHUX  JI03,
ICHOTOKCHYHOCTI, KaHIICPOTeHHOTO MOTEHIIATY Ta PENPOIYKTHBHOI TOKCHYHOCTI HE BUKIMKAIM
0CODIMRUX podnemM 1MoOI0 He3neKH IS TIOMHH.

6. PAPMAIEBTHYHI XAPAKTEPUCTHKH

6.1 Ilepenik 1onOMizKHHX Pe40BUH

HanopHeHHs Kancyi: Mardiro OKCHJ Ta TAIbK OUHINEHHI

OOGonoHKa Kancyiu: jKeJaTHH, HATPilO Jaypuicydbhar, XiHONIHOBHI KOBTHIA, KOBTHIl 3axin
(FCF / FD & C xoBtuii Ne6) i THTaHy 1i0KCH/L.

6.2 HecymicuicTs

He 3acTocoBHO

6.3 Tepmin npuaaTHocTi

24 micsii

6.4 OcobauBi 3axo0an 6e3nexn npu 36epiranni

36epirat mpu Temnepatypi He Buue 25°C B OpUTiHATLHIN YIAKOBII.
6.5 Tun Ta BMiCT YNAaKOBKH

Bricmepu

ITo 10 xancyn y Grictepi Alu/Alu cold form, mo 10 6nictepir B KapTOHHIH YIAKORIT 2 THCTKOM-
BKJIQIHIIIEM JIS TTALi€HTA.

Cmpunu:
Io 10 xancyn y crpuni Alu/Alu, o 10 cTpunis B KapTOHHi# YIAKOBII 3 THCTKOM-BKIATHIIEM
IS Tl €HTA,

6.6 IncTpyKUis 10 32CTOCYBAHHIO, IOBOIKEHHIO TA YTHII3ALLT

Oco0nHMBHX BHMOT HEMaE.

Bynn-sknii HeBUKOPHCTAHHIT IPOYKT UM BiAXO/IH CJIiZ YTHII3YBATH BINOBIIHO 10 MiCIIeBUX
BUMOT.

7. BJIACHHUK PECCTPAIIIITHOT O IIOCBIITYEHH I

Maxneonc @apmacerotukanc Jlimiten
304, Atnanra Apkazne, Mapon Yapu Poap,

Axnnxepi (IeT), 5,
400059/ Mymbait
Innais ‘s (, L

; " By
Tenepon: +91 22 667 62 800 /\a\ iy



Iuknocepun Kancynu 125 mr Yactuna 4 WHOPAR Jhrotuii 2019
(Makneonc Papmaceiotukaic Jlimiten), (3git BOO3 3 ouidky npenapary)
TB330

Makc:+91 22 282 16 599
e-mail sjadhav(@macleodspharma.com
vijay({@macleodspharma.com

8. PEOEPEHTHHIH HOMEP BOO3 (IIPOT'PAMA NPEKBAJII®IKAIIIT)

TB330

9. IATA INEPIIOI IIPEKBAJII®IKAIL/ ITOJOBKEHHS MPEKBAJII®IKALILL
17 nunas 2018

10. IATA IEPEI'JISITY TEKCTY

Jhrotuit 2019

NOCHJIAHHA

1. BOO3, Xenesa, 2014 p .: Cynposiauuit nociGuuk 3 kepiBaux npuximnis BOO3 moo
IIPOrPAMHOT0 BeJIEHHs TyGEpKyIb03Y, CTIKOro 210 NiKapehKux 3aco0iB.

2. BOO3, enera, 2010 p. KepiBni npunmunu 3 nikyBaHHS TyOepKy1603y. HeTBepTe BUIAHHS.
JlocTynHO 3a OCHJIaHHAM
http://www.who.int/tb/publications/2010/9789241547833/en/

3. BOO3, Xenera, 2011 p .: Cynposiguuii mociGHuK 3 kepiBaux npunuunis BOO3 mozo
[IPOrPaMHOTro BEIEHHs TyOEpKyIb03Y, CTIHKOTO JI0 JIIKapChKUX 3aco0iB.

OHOBJICHO Ta JIOCTYIIHO 3a IOCHIAHHAM:
http://www.who.int/tb/publications/tb-drugresistant-guidelines/en/

4. BOO3, XKenesa, 2008 p. ITocioruk BOO3 moo nporpamuoro seaeuts MDR-TB.
JTocTyIHO 33 TOCHIAHHSAM:
http://apps.who.int/iris/bitstream/10665/44163/1/9789241547765_eng.pdf?ua=1&ua=1

5. Cepurominun: Jluctok-sKnauin 3 indopmaniero s nauienta. JKoerens 2011.
JIOCTYIIHO 3a NOCHIAHHSIM:
https://druginserts.com/lib/rx/meds/seromycin-1/

6. Martindale: ITosna nikapchka pe3ucTeHTHICTB, 2017, MapmalieBTHYHA IIpeca.

7. Morton RF, et al. JlocipkenHs abcopOuii, po3moziny Ta BUBeAeHHS IHKI0cepuHy. Antibiot
Annu 1955-56; 3: 169-72.
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8.Zhu M, et al. DapmakokineThka UHKJIOCEPURY HaTIe, IIPH BXKHBaHH] 1K 3 BHCOKHM BMIiCTOM
JKHPIB, alleIbCHHOBOIO COKy Ta anTannais. ®apmakorepanis, 2001 (8):891-7.

9. leniatpruna akaynemis CIIA. Hepexin nikapcskux 3aco6in 1a IHIIIX XIMIYHEX ClouyK y
"Py/e Monoko. Pediatrics 2001; 108: 776-89. (PubMed id: 11533352) Correction. ibid; 1029,

Takox noctynmo 3a TIOCHTIAHHSAM: httg://pediatrics.aappublications.org/content/ 108/3/776
(ctaHoM Ha 27 I'pynus 2018).
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SATBEPJIZKEHO
Haxas MinicTepeTBa oxopoHn

310poB’s YKpaiun
07 doko %o A

Peecrpauiiive nocpimuenns

usfl 2t vt for for

IHCTpyKIis Mpo 3acTocyBaHHA IiKapchkoro 3aco0y abo imdopmalis Hpo 3acTOCYBAHHS
JIKapchKOro  3aco0y,  3aTBep/UKEHa  3rIAHO 3  HOPMATHBHHMH — BUMOTAMH  KpaiHu
3assrnka/Bupobnuka abo Kpainu, peryasTopHtii oprai skoi KepyeThcsl BACOKHMH CTAH/[apTaMH
SIKOCTI, L0 BiANIOBIJAIOTE CTaHAapTaM, pekoMeHnoBanuM BOO3, Ta/abo 3rifHo 3 pesynsTatamu
KIIHIYHUX ~ BUNPOOYBaHb, BHKJIAJEHa MOBOK BIANOBIAHO 0 BHMOT IIOJO MOBH,
BH3HAYCHUX a03alloM JPYTMM YacTHHM TpeThoi crarri 26 3akony Ykpainm «Ipo 3acamu
JiepxaBHOI MOBHOT nosiTHKH» (JIHcToKk-BRIaAHI: indopMamis Lis namicHTa)

Maxkneonc ®apmacsrorakance Jlimiren, Inais

3asBuuK, kpaina: Macleods Pharmaceuticals Limited, India

Magxkieoac @apmacoioTuxadice Jimirea, Inais

BupoOuuk, kpaina: Macleods Pharmaceuticals Limited, India
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Cycloserine 125 mg Capsules WHOPAR part 3 February 2019
(Macleods Pharmaceuticals Limited), TB330

PATIENT INFORMATION LEAFLET: INFORMATION FOR THE USER
Cycloserine 125 mg Capsules”
Cycloserine

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your health care provider.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if
their signs of illness are the same as yours.

- If you get any side effects, talk to your health care provider. This includes any possible side effects not
listed in this leaflet. See section 4.

‘What is in this leaflet

What Cycloserine 125 mg Capsules is and what it is used for

What you need to know before you take Cycloserine 125 mg Capsules
How to take Cycloserine 125 mg Capsules

Possible side effects

How to store Cycloserine 125 mg Capsules

Contents of the pack and other information

it g B3 b9 e

1. WHAT CYCLOSERINE 125 MG CAPSULES IS AND WHAT IT IS USED FOR

Cycloserine 125 mg Capsules is used to treat tuberculosis (TB) caused by Mycobacterium tuberculosis. It is
always given together with other medicines for TB. Cycloserine, the active ingredient of Cycloserine 125 mg
Capsules, belongs to the family of medicines called antibiotics.

To help clear up your tuberculosis (TB) completely, you must keep taking this medicine for the full time of
treatment, even if you begin to feel better. This is very important. It is also important that you do not miss any
doses.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE CYCLOSERINE 125 MG CAPSULES
Do not take Cycloserine 125 mg Capsules:

- if you are allergic to cycloserine or any of the other ingredients of Cycloserine 125 mg Capsules (see section
6, What Cycloserine 125 mg Capsules contains),

- if you have seizures (epilepsy),

- if you have a psychiatric disorder (e.g. depressions or anxiety disorder),

- if you drink alcohol regularly.

Warnings and precautions

Cycloserine 125 mg Capsules may severely affect your mind and nervous system (see “Possible side effects™).
Your health care provider will regularly check for these symptoms. If you or your contacts notice any undue
depression or personality change while you are taking cycloserine, report this immediately to your health care
provider.

* Trade names are not prequalified by WHO. This is the national medicines regulatory authoritfz'_s (NMRA) responsibility.
Throughout this WHOPAR the proprietary name is given as an example only. (o )6

1o aauMe™ o
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Cycloserine 125 mg Capsules WHOPAR part 3 February 2019
(Macleods Pharmaceuticals Limited), TB330

If you experience rash or yellowing of the skin and eyes (possible signs of an allergic reaction), tell your health
care provider immediately.

Discuss the use of Cycloserine 125 mg Capsules with your health care provider if you have kidney disease. Your
health care provider may need to adjust your dose.

It is important that your health care provider knows about all your symptoms even when you think they are not
related to tuberculosis infection.

Other medicines and Cycloserine 125 mg Capsules

Tell your health care provider if you are taking, have recently taken or might take any other medicines,
including medicines obtained without a prescription. These may affect the action of Cycloserine 125 mg
Capsules, or Cycloserine 125 mg Capsules may affect their action.

Concurrent use of Cycloserine 125 mg Capsules with isoniazid or ethionamide (other antituberculosis
medicines) may make the side effects on the central nervous system worse. Your health care provider may adjust
the dosage of the antituberculosis medicines and will regularly check for these side effects.

Cycloserine 125 mg Capsules with food, drink and alcohol

Do not take Cycloserine 125 mg Capsules with a high-fat meal. The absorption of cycloserine may be
negatively affected. Cycloserine should best be taken without food.
It can be taken with orange juice

Do not drink alcohol while taking Cycloserine 125 mg Capsules. You are more likely to experience serious side
effects such as seizures if you drink alcohol while taking this medicine. Also, alcohol may make side effects of
cycloserine such as dizziness and drowsiness more severe (see “Do not take Cycloserine 125 mg Capsules™).

Pregnancy and breast-feeding

If you are pregnant, think you may be pregnant or are planning to have a baby, you must contact your health
care provider to discuss the potential benefits and risks of your tuberculosis therapy to you and your child.

Cycloserine passes into the breast milk. However, no negative effects have been reported in breast-fed-infants,
whose mothers were receiving cycloserine. If the infant is breast-fed both the breast- feeding mother and the
infant should be dosed with Vitamin B6.

Driving and using machines
Cycloserine 125 mg Capsules may cause side effects such as dizziness or drowsiness, that can impair

your ability to drive and to use machines.

Cycloserine 125 mg Capsules contains Sunset Yellow (FCF/FD&C yellow#6).
This medicinal product contains Sunset yellow (FCF/FD&C yellow#6), which may cause allergic reactions.

3. HOW TO TAKE CYCLOSERINE 125 MG CAPSULES

Always take this medicine exactly as your health care provider has told you. Check with your health care
provider if you are not sure.

Your health care provider will assign the dose of Cycloserine 125 mg Capsules appropriate for you. The
following information includes only the average doses of this medicine. If your prc?,‘s%ﬁb'e_d‘d_(j)sé'_isﬁ different, do
not change it unless your health care provider tells you to do so. el RGN

N
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Adults:

’;dy weight 30-55.9kg 56-70.9 kg >70 kg
Daily dose 500 mg 750 mg 1000 mg
Number of capsules per 4 6 8
day

This dose is either split up to be taken twice daily (in the morning and evening) or once daily if tolerated.
For children the dose will be determined by the health care provider that prescribes the drug. Doses of 10-20 mg

Body weight 5-6 kg 79kg | 10-15kg | 16-23kg | 24-30 kg | 31-34kg >34 kgj
Daily dose, per 1 1 2 3 4 =14 >14

125 mg capsule years) years)

1 capsule in 10 4-5 ml 5-6 ml 7-10 ml -* -* % *

ml water

*For older children who cannot swallow capsules, the capsules can be opened and dissolved in 10 ml water to
aid administration.

Pyridoxine (Vitamin B6) should be taken concomitantly with cycloserine. If the mother is breast-feeding her
infant, the infant should also be dosed with Vitamin Bé.

Cycloserine 125 mg Capsules will always be taken in combination with other medicines against tuberculosis;
please make sure to follow the instructions within the supplied package leaflet(s).

If you take more Cycloserine 125 mg Capsules than you should

If you have taken too many tablets you may develop headaches, dizziness, confusion, drowsiness, hyper-
irritability, numbness or tingling in your hands or feet, slurred speech and personality changes (psychosis). You
should immediately contact your health care provider or the nearest hospital emergency department for further
advice.

If you forget to take Cycloserine 125 mg Capsules

Take the missed dose as soon as possible, unless your next dose is scheduled in less than six hours.
Skip the missed dose if it is almost time for your next regular dose.

Do not take a double dose to make up for a forgotten dose.

If you stop taking Cycloserine 125 mg Capsules
Do not stop treatment unless your health care provider tells youto, even if you are feeling better. If you stop the
medicine too soon, your infection may not be completely cured. A e

k] T

If you have any further questions on the use of this product, ask your health care bﬁééidéff“’f BAL 1 5 J
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4. POSSIBLE SIDE EFFECTS

Like all medicines, Cycloserine 125 mg Capsules can cause side effects, although not everybody gets them.
When treating tuberculosis, it is not always possible to differentiate between unwanted effects caused by
Cycloserine 125 mg Capsules, and those caused by any other medicines you may be taking at the same time, or
by the disease itself.

For this reason, it is important that you inform your health care provider of any change in your health.

The most commonly reported (greater than 1 in every 100 patients treated) side effects are:
- confusion or abnormal behaviour,

- depression

- lethargy

- nervousness

- numbness or tingling in your hands or feet,
- tremors (shaking),

- drowsiness,

- dizziness,

- difficulty speaking,

- irritability,

- headache.

There are rare reports (between 1 in 10 000 and 1 in 1000 patients treated) of:

- allergic reactions (difficulty breathing; closing of your throat; swelling of your lips, tongue, or face; skin
rash or hives, increased light sensitivity of the skin or inflammation of the liver).

- irregular heart beat and sudden development of heart failure (your heart muscle doesn’t pump blood as well
as it should) in patients receiving 1 g or more per day.

Frequency estimates for the following effects are not available:

- vitamin B12 deficiency, folic acid deficiency, potentially leading to anaemia, which is characterized by
many large immature and dysfunctional red blood cells (megaloblasts), other forms of anaemia.

- elevated liver enzymes, particularly in patients with pre-existing liver disease.

- involuntary rhythmic jerking movements of the arms and legs (clonic seizures), convulsion, coma, slight or
partial paralysis, extremely high fever

- skin rash, which can be life-threatening and also involve the mucous membranes (Stevens-Johnson
syndrome)

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your
health care provider as soon as possible. You can also report side effects directly via the local répqﬁh}g- system.

Page 5 of 7
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54 HOW TO STORE CYCLOSERINE 125 MG CAPSULES

Keep this medicine out of the sight and reach of children.

Store in the original package below 25°C.

Do not use this medicine after the expiry date which is stated on the label. The expiry date refers to the last day
of that month.

Do not throw away any medicines via household waste. Ask your pharmacist how to throw away medicines you
no longer use. These measures will help protect the environment
6.  CONTENTS OF THE PACK AND OTHER INFORMATION

What Cycloserine 125 mg Capsules contains
The active ingredient is 125 mg cycloserine.

The other ingredients are:
Capsule fill: Magnesium oxide and purified talc
Capsule shell: Gelatin, sodium lauryl sulphate, quinoline yellow, Sunset Yellow (FCF/FD&C yellow#6) and

titanium dioxide

What Cycloserine 125 mg Capsules looks like and contents of the pack
Cycloserine 125mg Capsules is a yellow / yellow size “3” hard gelatin capsule filled with white to pale yellow
powder.

Blister pack
10 capsules are packed in plain Alu/Alu cold form laminate blister cards, such 10 blister cards are packed in a
carton along with the package information leaflet.

Strip pack
10 capsules are packed in plain Alu/Alu strips, such 10 strips are packed in a carton along with the package
information leaflet.

Pack size: 10 x 10 capsules.

Supplier and Manufacturer

Supplier Manufacturer

Macleods Pharmaceuticals Ltd, Macleods Pharmaceuticals Limited,

304 Atlanta Arcade, Phase I1, Unit IL, Plot No 25-27, Survey No 366,
Marol Church Road, Premier Industrial Estate,

Andheri (East), Mumbai, Kachigam, Daman, 369 210

400 059, India India

Tel.: +91-22-66762800 Tel.: +91-260-2240125/2244337

Fax: +91-22-28216599 Fax: +91-260-2241565

Email: exports@macleodspharma.com

A ‘_'(‘ ‘ . Page 6 of 7



Cycloserine 125 mg Capsules WHOPAR part 3 February 2019
(Macleods Pharmaceuticals Limited), TB330

For any information about this medicinal product, please contact the supplier.
This leaflet was last approved in February 2019.

Detailed information on this medicine is available on the World Health Organization (WHO) web site:

https://extranet. who.int/prequal/ .
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Cycloserine 125 mg Capsules
(Macleods Pharmaceuticals Limited), TB330

1. NAME OF THE MEDICINAL PRODUCT

Cycloserine 125 mg Capsules

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each hard gelatin capsule contains 125 mg cycloserine.

Excipients with known effect:

WHOPAR part 4

February 2019

Each capsule contains 0.0018mg of FD&C Yellow #6/Sunset yellow FCF (small amount in

capsule shell)

For the full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM

Hard gelatin capsules.

Yellow / yellow size “3” hard gelatin capsule filled with white to pale yellow powder.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Cycloserine 125 mg Capsules is indicated in combination with other antituberculosis agents
for the treatment of all forms of tuberculosis caused by Mycobacterium tuberculosis.

Cycloserine 125 mg Capsules is only indicated as a second line antimycobacterial drug when
resistance to or toxicity from primary drugs has developed.

4.2 Posology and method of administration

Oral use

Cycloserine 125 mg Capsules must always be given in combination with other
antituberculosis agents.

Posology

Adults:

The usual dose is 10-15 mg/kg/day, max. 1000 mg/day given in two divided doses every 12
hours or once a day if tolerated.

Body weight

30-559 kg

56-70.9 kg

>70 kg

Daily dose

500 mg

750 mg

1000 mg

* Trade names are not prequalified by WHO. This is the national medicines regulatory agcncy’s_‘;:z (
responsibility. Throughout this WHOPAR the proprietary name is given as an example only. '
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Children:

10-20 mg/kg/day given in two divided doses every 12 hours. A daily dose of 1000 mg should
not be exceeded. If available, therapeutic drug monitoring may be useful. Peak concentrations
between 15-40 pug/ml have been recommended as appropriate.

Body weight 5-6 kg 79kg | 10-15kg | 16-23kg | 24-30keg | 31-34kg >34 kg
Daily dose, per 1 1 2 3 4 (>14 =14
125 mg capsule years) years)
1 capsule in 10 4-5 ml 5-6 ml 7-10 ml % -* —* -*
ml water

*For older children who cannot swallow capsules, the capsules can be opened and dissolved in 10 ml
water to aid administration.

Dose adjustments
Some patients may require alternate day 250 mg and 500 mg dosing to avoid toxicity.

Renal failure/dialysis:

For patients with creatinine clearance < 30 ml/min or for patients on haemodialysis the
recommended dose is 250 mg once daily or 500 mg, 3 times per week. Doses should be given
after haemodialysis. Drug concentrations should be monitored to keep peak concentrations
<35 pg/ml. Patients should also be carefully monitored clinically for signs of toxicity, and
doses should be adjusted accordingly.

Hepatic impairment:
Data on cycloserine use in hepatic impairment are scarce. Patients should be carefully
monitored for signs of toxicity.

To minimize headaches at the start of therapy, cycloserine can be started at lower doses of
250-500 mg and gradually increased over one to two weeks to achieve the target dose.

Pyridoxine (vitamin B6) should be taken concomitantly with cycloserine (see section 4.4).

Method of administration
Cycloserine should best be taken without food. It can be taken with orange juice.

Duration of therapy

Therapy should be continued long enough to prevent relapse.

The duration of antituberculous therapy depends on the regimen chosen, the patient’s clinical
and radiographical responses, smear and culture results, and susceptibility studies of
Mycobacterium tuberculosis isolates from the patient or the suspected source case.

If therapy is interrupted, the treatment schedule should be extended to a later completion date
depending, e.g. on the length of the interruption, the time during therapy (early. or late) or'the
patient’s status. r T %

s
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4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
Epilepsy.

Psychiatric disease (¢.g. depression, severe anxiely, psychosis).

Concurrent use of alcohol (see section 4.5).

4.4 Special warnings and precautions for use

Before initiation of treatment, bacterial susceptibility to the drug should be established.

Monitoring;
Cycloserine peak concentrations should be obtained within the first 1—2 weeks of therapy and
monitored serially during therapy. The peak concentration should be kept below 35 mcg/ml.

Neuropsychiatric status should be assessed at least at monthly intervals and more frequently if
neuropsychiatric symptoms develop. The most dangerous risk of cycloserine is that of
suicide, so mood should be carefully watched and any undue depression or personality change
observed should be immediately reported.

Since CNS toxicity is more common with higher doses, patients receiving more than 500 mg
daily should be particularly closely observed.

Patients should be monitored by hematologic, renal excretion, blood level, and liver function
studies

Cycloserine 125 mg Capsules should be discontinued or the dosage reduced if the patient
develops symptoms of CNS toxicity, such as convulsions, psychosis, somnolence,
depression, confusion, hyperreflexia, headache, tremor, vertigo, paresis, or dysarthria.
Anticonvulsant drugs or sedatives may be effective in controlling these symptoms.

The drug should be discontinued if a hypersensitivity reaction (e.g. rash, hepatitis) occurs.

Patients should receive pyridoxine (vitamin B6) while taking cycloserine. This is especially
important while breastfeeding. Adults need 100 mg or more (or 50 mg per 250 mg of
cycloserine) and children should receive a dose proportionate to their weight (1-2 mg/kg/day,
with a usual range of 10-50 mg/day).

Cycloserine should be used very cautiously in patients with renal failure (see section 4.2).

Excipients
This medicinal product contains FD&C Yellow #6 (sunset yellow FCF), which may cause

allergic reactions.

4.5 Interaction with other medicinal products and other forms of interaction
Concurrent administration of cycloserine with ethionamide, isoniazid or alcohol potentiates
the neurotoxicity of cycloserine.

Antacids do not affect absorption of cycloserine.

Food: Intake with high-fat meal has been shown to negatively affect the absorption of
cycloserine (see section 5.2) and should thus be avoided. iy
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4.6 Pregnancy and lactation

Animal data do not indicate any teratogenicity. Data in human pregnancy are limited.
Cycloserine should be given to pregnant women only if clearly needed and when there are no
suitable alternatives.

Cycloserine passes into the breast milk. No adverse effects have been observed in breast-fed
infants whose mothers were receiving cycloserine. (For Vitamin B6 substitution of the infant
see section 4.4)

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed.
Nevertheless, the clinical status of the patient and the adverse reaction profile of cycloserine
should be borne in mind when considering the patient’s ability to drive or operate machinery.
Negative effects of cycloserine on the ability to drive and use machines may be synergistic
with the effects of alcohol (see section 4.3).

4.8 Undesirable effects

The most frequent and most important adverse reactions of cycloserine are psychiatric and
central nervous system (CNS) disorders as detailed below. CNS adverse reactions appear to
be dose-related, and occur within the first 2 weeks of therapy in about 15 to 30% of patients.
CNS symptoms generally disappear when the drug is discontinued.

The adverse events considered at least possibly related to the treatment are listed below by
body system, organ class and absolute frequency. They are not based on adequately sized
randomized controlled trials, but on published literature data generated mostly during post-
approval use. Therefore, often no frequency data can be given.

Frequencies are defined as very common (=1/10), common (>1/100, <1/ 10), uncommon
(21/1000, <1/100), rare (>1/10,000, <1/1 000), very rare (<1/10,000), ‘not known’.

Blood and lymphatic system disorders
Not known: Vitamin B12 deficiency, folic acid deficiency, megaloblastic anaemia,
sideroblastic anaemia.

Cardiac disorders
Rare: Cardiac arrhythmias and sudden development of congestive heart failure in patients
receiving 1 g or more per day.

Hepatobiliary disorders
Elevated serum transaminases, particularly in patients with preexisting liver disease.

Immune system disorders
Rare: Hypersensitivity reactions including rash, photosens itivity or hepatitis,

Nervous system disorders

Very common: headache, tremor, dysarthria, vertigo.

Not known: dysarthria, major and minor clonic seizures, convulsions, coma, paresis,
hyperreflexia, paresthesia, peripheral neuropathy.

Psychiatric disorders

Very common: depression, confusion, anxiety, nervousness, drowsiness, dizziness,
somnolence, lethargy. j
Not known: disorientation, loss of memory, psychoses, suicidal tendencies, aggression, | -
character changes.
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Skin and subcutancous tissue disorders
Not known: Rash, lichenoid eruptions, Stevens-Johnson syndrome.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is
important. It allows continued monitoring of the benefit/risk balance of the medicinal product.
Health care providers are asked to report any suspected adverse reactions to the marketing
authorisation holder, or, if available, via the national reporting system.

4.9 Overdose

Acute toxicity can occur when more than 1 g is ingested by an adult. Chronic toxicity is dose
related and tends to occur if more than 500 mg are administered daily. Toxicity commonly
affects the central nervous system. Effects may include headache, vertigo, confusion,
drowsiness, hyperirritability, paraesthesia, slurred speech and psychosis. Following ingestion
of larger doses, paresis, convulsions and coma often occur.

Symptomatic and supportive therapy is recommended. Activated charcoal may be more
effective in reducing absorption than emesis or gastric lavage. Cycloserine is removed by
haemodialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Drugs for the treatment of tuberculosis, Antibiotics
ATC code: JO4ABO1

Properties
Cycloserine is a broad-spectrum antibiotic that is bacteriostatic to Mycobacterium
tuberculosis at the clinically recommended doses.

Mechanism of action
Cycloserine is an analog of the amino acid D-alanine. It interferes with peptidoglycan
formation and bacterial cell wall synthesis.

5.2 Pharmacokinetic properties

Absorption
Cycloserine is rapidly and almost completely absorbed after oral administration. Following

single dose administration of Cycloserine 250 mg Capsules in healthy volunteers, the mean (=
SD) cyclosetine Cuax value was 10.03 ng/ml (+ 2.52) and the corresponding values for AUC,.
infWas 228.4 ng.h/ml (+ 77.2) and AUCo was 159.5 ng.h/ml (+44.2). The mean (+ SD)
cycloserine tmax value was 1.35 (£ 1.21) hours. With repeated doses of cycloserine, there is
some accumulation of the drug during the first 3 days of therapy.

Intake with a high-fat meal has been shown to delay the absorption of cycloserine and
decrease Cpax

Distribution

Cycloserine is widely distributed into body tissues and fluids including lungs, ascitic fluid,
pleural fluid and synovial fluid, in concentrations approximately equal to plasma :
concentrations of the drug. Cycloserine is bound to plasma proteins to a low extent (<20%).
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Elimination

The plasma half-life of cycloserine has been estimated to range between 4 and 30 hours with
a mean of 10 hours. In patients with normal renal function, 60 - 70% of an oral dose of
cycloserine is excreted unchanged in urine by glomerular filtration. 30-40% of the dose is
metabolized in the liver. The metabolites are excreted in the urine. Small amounts of the drug
are excreted in faeces.

Special populations

Renal impairment:
Since cycloserine is renally eliminated, dose adjustment is required for renal failure (see
section 4.2).

5.3 Preclinical safety data

Conventional studies of safety, pharmacology, repeated dose toxicity, genotoxicity,
carcinogenic potential and toxicity to reproduction have not raised any special safety concerns
for humans.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Capsule fill: Magnesium oxide and purified talc

Capsule shell: Gelatin, sodium lauryl sulphate, quinoline yellow, sunset yellow
(FCF/FD&C yellow#6) and titanium dioxide

6.2 Incompatibilities
Not applicable

6.3 Shelf life
24 months

6.4 Special precautions for storage

Store in the original package below 25°C.

6.5 Nature and contents of container

Blister pack
10 capsules are packed in plain Alu/Alu cold form laminate blister cards, such 10
blister cards are packed in a carton along with the package information leaflet.

Strip pack
10 capsules are packed in plain Alu/Alu strips, such 10 strips are packed in a carton
along with the package information leaflet.

Page 7 of 9



Cycloserine 125 mg Capsules WHOPAR part 4 February 2019
(Macleods Pharmaceuticals Limited), TB330

6.6 Special precautions for disposal

No special requirements.
Any unused medicinal product or waste material should be disposed of in accordance with

local requirements.
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